

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report.

Description of Sample:

Test sample for 'ANTI-STATIC BAGS (ALL TYPES)' shown in Figure 1 was received on 18 July 2019.



Figure 1. Photograph of 'ANTI-STATIC BAGS (ALL TYPES)' Sample.

Result:

ANTI-STATIC BAGS (ALL TYPES)

PROPERTY	RESULT	TEST METHOD
Thickness	85.0 μm	ASTM D6988 Equipment: Digital Thickness Indicator Force applied: 1.0 N Diameter of the plane surface: 10 mm No. of reading: 10 Date of test: 6 August 2019

